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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Cellphone-Mate, Inc. Terri Rayle

48346 Milmont Drive CKC Laboratories, Inc.
Fremont, CA 94538 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Dennis Findley Project Number: 97776
DATE OF EQUIPMENT RECEIPT: November 18, 2015
DATE(S) OF TESTING: November 18 — December 1, 2015

January 12, 2016

Revision History

Original: Testing of Consumer Booster, Model: EZ-4G to FCC Part 20
Addendum A: To add revised MSCL parameters data to Section 7.9.

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant
for only the sample equipment tested in the agreed upon operational mode(s) and configuration(s) as identified
herein. Compliance assessment remains the client’s responsibility. This report may not be used to claim product
endorsement by A2LA or any government agencies. This test report has been authorized for release under quality
control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a
wide variety of product types. CKC utilizes first class
test equipment, anechoic chambers, data acquisition
and information services to create accurate, repeatable
and affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
1120 Fulton Place
Fremont, CA 94539

Software Versions

CKC Laboratories Proprietary Software Version
EMITest Emissions 5.02.00
EMITest Immunity 5.02.00

Site Registration & Accreditation Information

Location

CB #

TAIWAN

CANADA FCC JAPAN

Fremont

US0082

SL2-IN-E-1148R

3082B-1 958979 A-0149
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 20.21

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015
Gu;::;ce Guidance Description FCC Sec # FCC Rule Description

7.1a)-k) Authorized Frequency 20.21(e)(3) Frequency Bands NA Pass
Band Verification Test

7.2.2a)-k) Maximum Power 2.1046/20.21(e)(8)(i)(D) | Power Limit NA Pass
Measurement
Procedure

7.3a)-d) Maximum Booster Gain 20.21(e)(8)(i)(B) Bidirectional NA Pass
Computation Capabilities

7.42a)-n) Intermodulation Product | 20.21(e)(8)(i)(F) Intermodulation NA Pass

Limit

7.5a)-n) Out of Band Emissions 20.21(e)(8)(i)(E) Out of Band Emission NA Pass

7.6a)-¢e) Conducted Spurious 2.1051/22/24/27 Spurious emission NA NA!
Emission

7.7.1a)-g) Noise Limit Procedure 20.21(e)(8)(i)(A)(2)(i) Noise Limits NA Pass

7.7.1h)-n) Variable Noise 20.21(e)(8)(i)(A)(1)

7.7.2a)-g) Variable Noise Timing 20.21(e)(8)(i)(H) Transmit Power Off

Mode

NA=Not Applicable

NA'!= A different standard applies; see applicable test report.

NA? = Not applicable. See the section in the report for the reason.
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Standard / Specification: FCC Part 20.21 - continued

KDB 935210 D03 Wideband Consumer

Signal Booster Measurement Guidance FCC Part Section Correlation Mods Results
v03, June 5, 2015
Gu;::;ce Guidance Description FCC Sec # FCC Rule Description
7.8a)-1) Uplink inactivity 20.21(e)(8)(i)(1) Uplink Inactivity NA Pass
7.9.1a)-1) Variable Booster Gain 20.21(e)(8)(i)(C) (1), Booster Gain NA Pass
(2)(i)
7.9.2a)-f) Variable Uplink Gain 20.21(e)(8)(i)(H) Transmit Power Off
Timing Mode
7.10.a) -j) Occupied Band Width 2.1049/22/24/27 Occupied Band NA NA®
Width
7.11.2 a)-r) | Anti-Oscillation 20.21(e)(8)(ii)(A) Anti-Oscillation NA Pass
7.11.3a)-h)
7.11.4a)-h)
(alternate to
7.11.3)
7.12a) - f) Radiated Spurious 2.1053/ 22/24/27 Spurious Emission NA NA®
Emission
7.13a)-¢) Spectrum Block Filter® NAZ NAZ NA NAZ
NA=Not Applicable
NA'!= A different standard applies; see applicable test report.
NA? = Not applicable. See the section in the report for the reason.
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Modifications During Testing

This list is a summary of the modifications made to the equipment during testing.

Summary of Conditions

No modifications were made during testing.

Modifications listed above must be incorporated into all production units.

Conditions During Testing

This list is a summary of the conditions noted to the equipment during testing.

Summary of Conditions

On the Inside (Server) antenna port, which is a 75 ohm impedance port, an impedance matching pad is used.

Readings are compensated by adding the additional loss on the Spectrum Analyzer. On the Outside (Donor)

antenna port, which is a 50 ohm impedance port, readings are taken using injection signals compensated. The

level of these signals are corrected by adding the additional loss due to the usage of the impedance matching

pad to create equivalent power at the Server antenna port.

EQUIPMENT UNDER TEST (EUT)

During testing numerous configurations may have been utilized. The configurations listed below support
compliance to the standard(s) listed in the Summary of Results section.

Configuration 1
Equipment Tested:

Device Manufacturer Model # S/N
Consumer Booster Cellphone-Mate, Inc. EZ-4G 01

Switching Power Adapter GME GME18A-050300FUR NA

Support Equipment:

Device Manufacturer Model # S/N

Signal Generator Agilent E4433B Us40052164
Signal Generator Agilent E4438C MY42082260

Page 8 of 215
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170
Customer: Cellphone-Mate, Inc.

Specification: 7.1 Authorized Frequency Band Verification

Work Order #: 97776 Date: 11/18/2015
Test Type: Conducted Emissions Time: 13:57:17
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.02.00

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions:
Temperature: 22.8°C, Relative Humidity: 42%, Atmospheric Pressure: 102.4 kPa

Test procedure: The test was performed in accordance with section 7.1 of the FCC document: 935210 D03
Wideband Consumer Signal Booster Measurement Guidance v03 Dated June 5, 2015.
Firmware: V2.0

Page 9 of 215
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANO03470 Spectrum Analyzer E4440A 12/2/2013 12/2/2015

ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: The plots below show the device only operates on the CMRS frequency bands authorized for use by the NPS.
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3= Agilent 14:01:47 Nov 18, 2015 R L
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3 Agilent 14:32.08 Nov 18, 2015 R L

Mkr1 2.136 90 GHz
Alten 20 dB -0.61 dEm

/JM\JLﬁ_

LgAv

Ll g A A A AAIAL & n AL M
M»,xwww A o A

M1 W2
Cenfer 2.132 50 GHz Span 90 MHz
#VBW 300 kHz Sweep 8.64 ms (601 pis)
X Axis Arrplitude
2.136 90 GHz -0.61dBm
2.110 00 GHz -0.73 dBm
2.155 00 GHz -3.88 dBm

7.1_band verify_DL_2110-2155MHz

= Agilent 14:26:09 Nov 18, 2015 R L
Nkr1 2136 9 GHz

Alten 20 dB -0.42 dEm

T T
VW’\J { MVM-JJ‘V.W

LgAv Wm,«;.-\ f?ﬂ‘&,‘F’N\ r

Span 120 NHz

#VBW 300 kHz Sweep 11.48 ms (601 pts)
X Axis Arrplitude

21369 GHz -0.42dBm

21100GHz -0.45dBm

21550 GHz -3.72dBm

7.1 _band verify_DL_2110-2155MHz_Zoom 1
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3 Agilent 14:28:35 Nov 18, 2015

Atten 20 dB

T

#VBW 300 kHz
X Axis

21369 GHz

21100 GHz

21550 GHz

p ‘/M (.fnﬂ'%—‘hv&h y (fJ\’\fMl \ o N‘
Lt o R o i m\“‘\ﬂwwm,m,»

v -er“nmf“"‘”

R L
Nkr1 2136 9 GHz
-0.60 dEm

2 1 &
/—-JQ‘MNMJL’Q—‘E\____ ,éfn\\

M’\l,«v\‘

Span 120 NHz
Sweep 11.48 ms (601 pts)
Amplitude

-0.80dBm
-0.61dBm
-3.84dBm

7.1_band verify_DL_2110-2155MHz_Zoom 2

3= Agilent 14:30:48 Nov 18, 2015

Atten 20 dB

e

LgAv rw"W‘- VMM vy

#VBW 300 kHz
X Axis

21369 GHz

21100 GHz

21550 GHz

— Jﬂ ,Mv,mWMWWMWWWWw\;”mﬂwwwwmp

R L
Nkr1 2136 9 GHz
-0.62 dEm

P SR TS S S

\\
\\\_/,

o, i

Span 120 NHz
Sweep 11.48 ms (601 pts)
Amplitude

-0.62dBm
-0.63dBm
-3.88 dBm

7.1 _band verify_DL_2110-2155MHz_Zoom 3
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. TestConditions/Setwp

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.2 Maximum Power Measurement

Work Order #: 97776 Date: 11/18/2015
Test Type: Conducted Emissions Time: 15:09:23
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.02.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions:
Temperature: 22.8°C, Relative Humidity: 42%, Atmospheric Pressure: 102.4 kPa

Test procedure:

The test was performed in accordance with section 7.2 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015

Firmware: V2.0
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The booster is to be deployed with antenna kit with the following characteristic:

Antenna Kitting Information

c Prod No. Gain/Loss N
omponent | pescription | LTE-A | LTEV | 800MHz | 1900MHz | 1700MHz\2100MHz otes
Outdoor SC500W | 4dBi | 4dBi 6dBi 7dBi 7dBi\8.5dBi
Antenna

Indoor SCRGE 30 | 33548 | 3.32d8 | 37508 | 6.42dB 6.22dB\6.68dB >0 Feet
Cable 50Feet or longer
Indoor SC249W 7dBi 7dBi 7dBi 10dBi 10dBi\10dBi
Antenna* SC312W 2.5dBi | 2.5dBi 3dBi 5dBi 4dBi\5dBi
* All equivalent antennas and cables are suitable for use with the EZ-4G booster.
Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANP0O6710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANP0O6712 Cable 32022-29094K- 9/18/2014 9/18/2016
29094K-48TC

ANO03470 Spectrum Analyzer E4440A 12/2/2013 12/2/2015

ANPO6467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
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Summary of Results

Pass: as summarized in table below, measured EIRP, Gain and UL/DL gain ratio are within limits.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -44.5 21.8 66.3 -46.3 20.4 66.7
UL1850-1915 -37.6 21.2 58.8 -38.1 20.1 58.2
UL824-894 -41.2 20.0 61.2 -41.8 19.9 61.7
UL 698-716 -38.2 20.2 58.4 -39.4 19.6 59.0
UL776-787 -40.3 20.4 60.7 -39.8 20.7 60.5
DL2110-2155 -52.3 10.2 62.5 -58.6 2.7 61.3
DL1930-1995 -56.1 9.7 65.8 -62.1 2.5 64.6
DL869-894 -52.7 10.1 62.8 -57.5 3.7 61.2
DL:728-746 -51.9 7.3 59.2 -55.4 34 58.8
DL 746-757 -51.2 7.5 58.7 -55.9 2.3 58.2
Conducted
Pulse GSM Conducted and EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max

(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 21.8 7 0* 28.8 17 30
UL1850-1915 21.2 7 0* 28.2 17 30
UL824-894 20.0 6 0* 26.0 17 30
UL 698-716 20.2 4 o* 24.2 17 30
UL776-787 20.4 4 0* 244 17 30
DL2110-2155 10.2 10 6.68 13.5 NA 17
DL1930-1995 9.7 10 6.42 13.3 NA 17
DL869-894 10.1 7 3.75 133 NA 17
DL:728-746 7.3 7 3.32 11.0 NA 17
DL 746-757 7.5 7 3.32 11.1 NA 17

0*: 0 dB loss. Antenna is connected directly to the port of the EUT.
Page 24 of 215
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4.1MHz Conducted and
AWGN Conducted EIRP
Output Cable
Frequency Power Ant Gain Loss EIRP Limit Min Limit Max

(MHz) (dBm) (dBi) (dB) (dBm) (dBm) (dBm)
UL1710-1755 20.4 7 0* 27.4 17 30
UL1850-1915 20.1 7 0* 27.1 17 30
UL824-894 19.9 6 0* 25.9 17 30
UL 698-716 19.6 4 0* 23.6 17 30
UL776-787 20.7 4 0* 24.7 17 30
DL2110-2155 2.7 10 6.68 6.0 na 17
DL1930-1995 2.5 10 6.42 6.1 na 17
DL869-894 3.7 7 3.75 7.0 na 17
DL:728-746 3.4 7 3.32 7.1 na 17
DL 746-757 23 7 3.32 5.9 na 17

0*: 0 dB loss. Antenna is connected directly to the port of the EUT.
Section 5.5 power
Pulse GSM 4.1 MHz AWGN

Frequency Input Output Gain Input Output Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -34.5 21.8 56.3 -36.1 19.4 55.5
UL1850-1915 -28.0 21.2 49.2 -28.8 20.4 49.2
UL824-894 -31.9 20.3 52.2 -31.6 19.2 50.8
UL 698-716 -29.4 201 49.5 -29.6 19.0 48.6
UL776-787 -31.3 19.8 51.1 -29.5 21.0 50.5
DL2110-2155 -43.1 9.6 52.7 -50.1 2.4 52.5
DL1930-1995 -43.6 9.2 52.8 -50.5 2.5 53.0
DL869-894 -43.2 10.0 53.2 -49.6 3.6 53.2
DL:728-746 -43.2 7.1 50.3 -48.7 1.8 50.5
DL 746-757 -43.2 7.4 50.6 -48.4 2.5 50.9

Note: The booster went into Transmitter off mode at Max input power of +0dBm (UL) and -20dBm (DL). Results
presented on the above table are at 1 dB below the Transmit off RF input level. This table is for reference only.
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AWGN

3= Agilent 16:36:48 Nov 18, 2015 R L

Atten 30 dB

Span 10 MHz
#VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.59dBm  /4.1000 MHz -46.54 dBm/Hz

7.2_Power_UL_698-716_AWGN

2 Agilent 16:38:16 Nov 18, 2015 R L

Atten 30 dB

Span 10 MHz
#VBW 1 MHz Sweep 2.92 ms (601 pis)

Channel Power Power Speciral Density

18.99dBm  /4.1000 MHz -47.13 dBm/Hz

7.2_Power_UL_698-716_AWGN-Max
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= Agilent 16:41:28 Nov 18, 2015 R L

Atten 30 dB

Cenfer 779.830 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

20.73dBm  /4.1000 MHz -45.40 dBm/Hz

7.2_Power_UL_776-787_AWGN

3= Agilent 16:42:52 Nov 18, 2015 R L

Atten 30 dB

100

W1 S2

Cenfer 779.830 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

20.96dBm  /4.1000 MHz -45.16 dBm/Hz

7.2_Power_UL_776-787_AWGN-Max
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3t Agilent 16:31:51 Nov 18, 2015 R L

Atten 30 dB

Cenfer 837.580 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.86 dBm  /4.1000 MHz -46.27 dBm/Hz

7.2_Power_UL_824-849 AWGN

32 Agilent 16:35:07 Nov 18, 2015 R L

Atten 30 dB

Cenfer 837.580 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

19.22dBm  /4.1000 MHz -46.91 dBm/Hz

7.2_Power_UL_824-849 AWGN-Max
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e
S

Agilent 16:20:24 Nov 18, 2015

Atten 30 dB

e i = i A

Cenfer 1.732 500 GHz

#Res BW 100 kHz #VBW 1 MHz

Channel Power

2044dBm  /4.1000 MHz

R L

Power Speciral Density

Span 10 MHz
Sweep 2.92 ms (601 pls)

-45.69 dBm/Hz

7.2_Power_UL_1710-1755_AWGN

Atten 30 dB

Cenfer 1.732 500 GHz

#Res BW 100 kHz #VBW 1 MHz

Channel Power

19.40 dBm

/4.1000 MHz

Power Speciral Density

Span 10 MHz
Sweep 2.92 ms (601 pls)

-46.73 dBm/Hz

7.2_Power_UL_1710-1755_AWGN-Max
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= Agilent 16:26:09 Nov 18, 2015 R L

Atten 30 dB

Stop 1.874 930 GHz
#VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

20.05dBm  /4.1000 MHz -46.08 dBm/Hz

7.2_Power_UL_1850-1915_AWGN

32 Agilent 16:27:41 Nov 18, 2015 RL

Atten 30 dB

Stop 1.874 930 GHz
#VBW 1 MHz Sweep 2.92 ms (601 pls)

Power Speciral Density

10N
20.38dBm  /4.1000 MHz -45.75 dBm/Hz

7.2_Power_UL_1850-1915_AWGN-Max
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3= Agilent 15:59:26 Nov 18, 2015 B

Atten 20 dB

Center 737.400 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

2.41 dBm /4.1000 MHz -63.72 dBm/Hz

7.2_Power_DL_728-746_AWGN

3¢ Agilent 16:01:08 Nov 18, 2015 R L

Atten 20 dB

Center 737.400 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

1.76 dBm /4.1000 MHz -64.37 dBm/Hz

7.2_Power_DL_728-746_AWGN-Max
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3t Agilent 16:02.59 Nov 18, 2015 R L

Atten 20 dB

Cenfer 748.500 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

2.26 dBm /4.1000 MHz -63.87 dBm/Hz

7.2_Power_DL_746-757_AWGN

32 Agilent 16:04:02 Nov 18, 2015 R L

Atten 20 dB

Cenfer 748.500 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Power Speciral Density

100
2.46 dBm / 4.1000 MHz -63.67 dBm/Hz

7.2_Power_DL_746-757_AWGN-Max
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3= Agilent 15:56:29 Nov 18, 2015 R L

Atten 20 dB

Center 873.500 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

g
Channel Power) Power Speciral Density

10N
3.62 dBm /4.1000 MHz -62.51 dBm/Hz

7.2_Power_DL_869-894_AWGN-Max

3= Agilent 15:55:20 Nov 18, 2015 R L

Atten 20 dB

Cenfer 873.500 MHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

N Aanéar
Channel Power Power Speciral Density
R73 5000000 MH7
4

3.72 dBm .1000 MHz -62.40 dBm/Hz

7.2_Power_DL_869-894_AWGN
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3¢ Agilent 15:51:12 Nov 18, 2015 R L

Atten 20 dB

Cenfer 1.946 470 GHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

ND\AI
Channel Power Power Speciral Density

1NN f] kH
249 dBm % 1 4.1000 MHz 63,64 dBm/Hz

7.2_Power_DL_1930-1995_AWGN

Atten 20 dB

Cenfer 1.946 470 GHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Power Speciral Density

100
2.53 dBm /4.1000 MHz -63.60 dBm/Hz

7.2_Power_DL_1930-1995_ AWGN-Max
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3t Agilent 15:47:10 Nov 18, 2015 R L

Atten 20 dB

Cenfer 2.136 900 GHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Channel Power Power Speciral Density

2.72 dBm /4.1000 MHz -63.40 dBm/Hz

7.2_Power_DL_2110-2155_AWGN

32 Agilent 15:48:31 Nov 18, 2015 R L

Atten 20 dB

Cenfer 2.136 900 GHz Span 10 MHz
#Res BW 100 kHz #VBW 1 MHz Sweep 2.92 ms (601 pls)

Power Speciral Density

100
2.38 dBm /4.1000 MHz -63.75 dBm/Hz

7.2_Power_DL_2110-2155_AWGN-Max
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9]
v

= Agilent 16:58:54 Nov 18, 2015

Ch Freq 709.52 MHz

Atten 30 dB

-26.09 ys
Res BW 300 kHz

Output Power

(Measured Bursf Width)

20.24 dBm

Full Burst Width 57298

#VBW 1 MHz

Sweep

Arrplitude Threshold

Current Data
Output Pwr
20.26 dBm

File Operation latus‘ .\TEM P.WMF lvl saved

Max Pt
20.59 dBm

613.94s
640 s (601 pts)

-30.00 dB

Min Pt
-0.54 dBm

] Freg/Channel

Center Freq
709.520000 MHz

Start Freq
709.520000 MHz

Stop Freq
709.520000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_UL_698-716_GSM

¥ Agilent 17:00:13 Nov 18, 2015

Ch Freq 709.52 MHz

| Burst Power

| Center 709.5200000 MHz

Atten 30 dB

-26.09 ys
Res BW 300 kHz

Output Power

(Measured Burs! Width)

20.10 dBm

Full Burst Width 57298

#VBW 1 MHz

Trig RFB

Averageszﬁo i

Sweep

Arrplitude Threshold

Current Data
Qutput Pwr
20.12 dBm

Max Pt
20.44 dBm

613.9 s
640 s (601 pts)

-30.00 dB

Min Pt
-0.53 dBm

F I Operation Status, CATEMP.WMF IvI saved ) i

L Freg/Channel

Center Freq
709.520000 MHz

Start Freq
709.520000 MHz

Slop Freq
709.520000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_UL_698-716_GSM-Max
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3 Agilent 170206 Nov18 205 RL [Freq/Channel

Center Freq

Ch Freq 779.83 MHz 779.830000 MHz

Start Freq
779.830000 MHz

Atten 30 dB
Stop Freq
779.830000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset

26,098 STYIPR 000000000 Hz

Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB | ol

(Measured Bursf Width) Current Data

20.35 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 20.36 dBm 20.69 dBm 4.83dBm

F I Operation Status, CATEMP.WMF IvI saved ) i

7.2_Power_UL_776-787_GSM

i Agilent 17:04:19 Nov 18, 2015 R L |Freg/Channel

Center Freq
779.830000 MHz

Ch Freq 779.83 MHz Trig RFB

| Burst Power Averages:ﬁo i

Start Freq
779.830000 MHz

Atten 30 dB
Stop Freq
779.830000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Offset

-26.09 s 613.9 48 0.00000000 Hz

Res BW 300 kHz #VBW 1 MHz 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB - ol

(Measured Bursf Width) Current Data

19.82 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572948 19.79 dBm 20.16 dBm -2.04 dBm

File Operation Status, C:\TEMP.WMF file saved

7.2_Power_UL_776-787_GSM-Max
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7 ienf 16:5544 Nov18,2015 R T |Freq/Channel

Center Freq
Ch Freq 837.58 MHz 837 580000 MHz
Start Freq
837.580000 MHz
Atten 30 dB n B
Stlop Freq
837.580000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Ofiset
-26.09 us 613.9 48 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz Sweep 640 ys (601 pts)
Output Power Arrplitude Threshold -30.00 dB | o
(Measured Bursf Width) Current Data
19.99 dBm Output Pwr Max Pt Min Pt
Full Burst Width 57188 20.01 dBm 20.33 dBm 1.98 dBm

F I Operation Status, CATEMP.WMF I\I saved ) i

7.2_Power_UL_824-849_GSM

3 Agilent 16:56:51 Nov 18, 2015 R T |Freq/Channel

Ch Freg 837,58 MHz Trig RFB 83(73%’;})%2)2’&?*1
| Burst Power Averages: 79 i
837.5800000 MHz Start Freq
837.580000 MHz
Atten 30 dB r
Stop Freq
837.580000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Offset
-26.09 s 613.9 s 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz 640 s (601 pts)
Output Power Arrplitude Threshold -30.00 dB - ol
(Measured Bursf Width) Current Data
20.27 dBm Output Pwr Max Pt Min Pt
Full Burst Width 57188 20.29 dBm 20.61 dBm 0.77 dBm

File Operation Status, CATEMF.WMF file saved ) i

7.2_Power_UL_824-849 _GSM-Max
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3 Agilent 164747 Nov18 2015 R L __|Freq/Channel

Center Fregq
Ch Freq 1.7325 GHz 1.73250000 GHz

Burst Power e ——

Start Freq
1.73250000 GHz

Atten 30 dB
Slop Freq
1.73250000 GHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
-26.09 s 613948 0.00000000 Hz

Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)

‘ Output Power Anplitude Threshold -30.00 dB

(Measured Bursf Width) Current Data

21.80 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 21.80 dBm 22.13dBm 3.39 dBm

Invalid separator ; I

7.2_Power_UL_1710-1755_GSM

3 Agilent 16:4846 Nov 18, 2015 R T |Freq/Channel

Ch Freq 17325 GHz Tig RFB | . 7%‘;’;;%'05’23 :
| Burst Power aveages:st | |

Start Freq

173250000 GHz

Atten 30 dB r
] Stop Freq
173250000 GHz
CF Step
300.000000 kHz
Auto Man

1 Freq Offset

-26.09 s 613.9 48 0.00000000 Hz

iRes BW 300 kHz #VBW 1 MHz 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB - ol
(Measured Bursf Width) Current Data i

21.82 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 21.85 dBm 22.15dBm 4.22dBm

File Operation Status, C:\TEMP.WMF fle saved

7.2_Power_UL_1710-1755_GSM-Max
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2
rrS

Ch Freq

-26.09 ys
Res BW 300 kHz

Output Power

(Measured Burs! Width)

21.20 dBm

Full Burst Width

Agilent 16:50:48 Nov 18, 2015

R L

1.86993 GHz

Atten 30 dB

613.9 s
640 s (601 pts)

#VBW 1 MHz

Arrplitude Threshold
Current Data
Output Pwr
21.21 dBm

-30.00 dB

Max Pt
21.55dBm

Min Pt

571.8 s 5.46 dBm

F I Operation Status, CATEMP.WMF IvI saved ) i

p Freg/Channel

Center Freq
1.86993000 GHz

Start Freq
1.86993000 GHz

Stop Freq
1.86993000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_UL_1850-1915_GSM

Ch Freq
Burst Power

-26.09 s
Res BW 300 kHz

Output Power

(Measured Burs! Width)

21.18 dBm

Full Burst Width

3 Agilent 16:5226 Nov 18, 2015

R L

1.86993 GHz Trig RFB

Averages:?)ﬂ i

Atten 30 dB

613.94s
640 us (601 pts)

#VBW 1 MHz

Anmplitude Threshold
Current Data
Qutput Pwr
21.16 dBm

-30.00 dB

Max Pt
21.50 dBm

Min Pt

571.8 s 1.73dBm

File Operation Status, CATEMF.WMF file saved ] i

_ | Freq/Channel

Center Freq
1.86993000 GHz

Start Freq
1.86993000 GHz

Stop Freq
1.86993000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

7.2_Power_UL_1850-1915_GSM-Max
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7 ient 136:46Nov18.2015 R ___|Freq/Channel

Center Fregq
Ch Freq 7374 MHz 737 400000 MHz
Start Freq
737.400000 MHz
Atten 20 dB B P—
Stop Freq
737.400000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Ofiset
-26.09 us 613.9 48 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz 640 us (601 pts)
Output Power Arrplitude Threshold -30.00 dB | o
(Measured Bursf Width) Current Data
7.29 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572.9.s 7.33 dBm 7.75dBm -13.75 dBm

F I Operation Status, C \TEM WMF IvI saved ) i

7.2_Power_DL_728-746_GSM

3 Agilent 15:37:50 Nov 18, 2015 R L |Freq/Channel

Center Freq
Ch Freq 7374 MHz 737 400000 MHz
Start Freq
737400000 MHz
Aften 20 dB m
Stop Freq
737.400000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Offset
-26.09 us 613.9 s 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz Sweep 640 s (601 pts)
Output Power Amrplitude Threshold -30.00 dB | ol
(Measured Bursf Width) Current Data
7.09 dBm Output Pwr Max Pt Min Pt
Ful Burst Width 572.9 8 7.07 dBm 7.61dBm -15.03 dBm

File Operation Status, C:\TEMP.WMF file saved ; I

7.2_Power_DL_728-746_GSM-Max
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Center Freq
748.500000 MHz

Ch Freq 748.5 MHz

Start Freq
748.500000 MHz

Atten 20 dB
Stop Freq
748.500000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Ofiset
0.00000000 Hz

-26.09 us 613.9 s
Res BW 300 kHz #VEW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB v Ak o)

(Measured Bursf Width) Current Data

746 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 7.40 dBm 7.84dBm -8.15 dBm

File Operation Status, C\TEMP.WMF vI saved ) |

7.2_Power_DL_746-757_GSM

3% Agilent 15:41:32 Nov 18, 2015 7 R L |Freg/Channel

Center Freq

Ch Freq 748.5 MHz RFB | 748500000 MHz

| Burst Power Averages: 100 i !

Start Freq
748.500000 MHz

Atten 20 dB
Stop Freq
748.500000 MHz

CF Step
300.000000 kHz
Auto Man

Freq Offset
0.00000000 Hz

-26.09 us 613.9 s
Res BW 300 kHz #VEW 1 MHz Sweep 640 s (601 pts)

Output Power Arrplitude Threshold -30.00 dB

(Measured Bursf Width) Current Data

7.39 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 7.40 dBm 7.89 dBm -11.66 dBm

File Operation Status, C:\TEMP.WMF file saved

7.2_Power_DL_746-757_GSM-Max
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7 ient 152431 Nov18,205 R L |Freq/Channel

Center Freq
Chirey ANz 873500000 MHz
Start Freq
873.500000 MHz
Atten 20 dB . P—
Slop Freq
873.500000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Ofiset
-26.09 us 613.9 48 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz 640 s (601 pts)
Output Power Anplitude Threshold -30.00 dB ‘ o
(Measured Bursf Width) Current Data
10.07 dBm Output Pwr Max Pt Min Pt
Ful Burst Width 57188 10.07 dBm 10.40 dBm -5.41 dBm

| Invalid separator ) I

7.2_Power_DL_869-894_GSM

77 Agilent 15:25:22 Nov 18, 2015 R L |Freq/Channel

Ch Freg 8735 MHz S| | SonerFred
‘ - A 873.500000 MHz
Burst Power averages:1o0 | |
Start Freq
873.500000 MHz
Atten 20 dB
Stop Freq
873.500000 MHz
CF Step
300.000000 kHz
Auto Man
Freq Offset
-26.09 s 613.9 s 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz 640 us (601 pts)
Output Power Anplitude Threshold -30.00 dB W o)
(Measured Burs! Width) Current Data
10.00 dBm Output Pwr Max Pt Min Pt
Full Burst Width 57188 10.03 dBm 10.33 dBm -7.44 dBm

File Operation Status, C:\TEMP.WMF fle saved

7.2_Power_DL_869-894_GSM-Max
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2
rrs

Agilent 15:18:44 Nov 18, 2015 R L

Ch Freq 1.94647 GHz

| Burst Power

-26.09 ys
Res BW 300 kHz

613.9us
640 s (601 pts)

#VBW 1 MHz

Arrplitude Threshold
Current Data
Output Pwr
9.69 dBm

Output Power -30.00 dB

(Measured Bursf Width)

9.69 dBm

Full Burst Width

Max Pt
10.03 dBm

Min Pt

571.8 s -9.26 dBm

] ] Freq/Channel

Invalid separator ; I

Center Fregq
1.94647000 GHz

Start Freq
1.94647000 GHz

Stlop Freq
1.94647000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Ofiset
0.00000000 Hz

7.2_Power_DL_1930-1995_GSM

32 Agilent 15:21:35 Nov 18, 2015 R L

Ch Freq 1.94647 GHz Trig RFB

Averages:%é i

6470000 GHz

Atten 20 dB

-26.09 ys
Res BW 300 kHz

613.9us
640 s (601 pts)

#VBW 1 MHz

Anmplitude Threshold
Current Data

Qutput Pwr

9.15 dBm

Output Power S

(Measured Bursf Width)

9.18 dBm

Full Burst Width

Max Pt
9.51 dBm

Min Pt

571.8 s -7.57 dBm

= Freg/Channel

File Operation Status, CATEMF.WMF file saved ) i

Center Freq
1.94647000 GHz

Start Freq
1.94647000 GHz

Stop Freq
1.94647000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

7.2_Power_DL_1930-1995_GSM-Max
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7 ien( 15:09:23Nov18. A — T ___ | Freg/Channel

Ch Freg 21369 GHz Tig RFB | 1032%%[02[231
Burst Power Averages: 100 | | —
Start Freq
213690000 GHz
Atten 20 B -
Stop Freq
2.13690000 GHz
CF Step
300.000000 kHz
Auto Man
Freq Ofiset
-26.09 s 613.9 48 0.00000000 Hz
Res BW 300 kHz #VBW 1 MHz Sweep 640 ys (601 pts)
Output Power Arrplitude Threshold -30.00 dB | ojl
(Measured Bursf Width) Current Data
10.22 dBm Output Pwr Max Pt Min Pt
Full Burst Width 572.9.8 10.22 dBm 10.55 dBm -11.15 dBm

 Valid burst not found ) I

7.2_Power_DL_2110-2155_GSM

3% Agilent 15:12:00 Nov 18, 2015 R L |Freq/Channel

Center Freg
Ch Freq 21369 GHz 213890000 GHz
Start Freq
2.13690000 GHz
Atten 20 dB
Stop Freq
2.13690000 GHz
CF Step
300.000000 kHz
Auto Man
Freq Offset
26,0915 STYIPR 000000000 Hz
Res BW 300 kHz #VBW 1 MHz 640 us (601 pts)
Output Power Amplitude Threshold -30.00 dB | ol
(Measured Bursf Width) Current Data
9.55 dBm Output Pwr Max Pt Min Pt
Full Burst Width 571.8 s 9.54 dBm 9.88 dBm -5.76 dBm

File Operation Status, C:\TEMP.WMF file saved

7.2_Power_DL_2110-2155_GSM-Max
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. TestConditions/Setwp

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.3 Maximum Booster Gain

Work Order #: 97776 Date: 11/18/2015
Test Type: Conducted Emissions Time: 16:53:50
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.02.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 22.8°C, Relative Humidity: 42% Pressure:102.4 kPa

Test procedure:

The test was performed in accordance with section 7.3 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015

Firmware: V2.0
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC
ANP06711 Cable 32022-29094K- 11/21/2014 11/21/2016
29094K-132TC
ANO03470 Spectrum Analyzer E4440A 12/2/2013 12/2/2015
ANPO06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: Summarized in the tables below.

Pre AGC Pre AGC
Pulse GSM 4.1 MHz AWGN
Frequency Input Output *Gain Input Output *Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
UL1710-1755 -44.5 21.8 66.3 -46.3 204 66.7
UL1850-1915 -37.6 21.2 58.8 -38.1 20.1 58.2
UL824-894 -41.2 20.0 61.2 -41.8 19.9 61.7
UL 698-716 -38.2 20.2 58.4 -39.4 19.6 59.0
UL776-787 -40.3 20.4 60.7 -39.8 20.7 60.5
DL2110-2155 -52.3 10.2 62.5 -58.6 2.7 61.3
DL1930-1995 -56.1 9.7 65.8 -62.1 2.5 64.6
DL869-894 -52.7 10.1 62.8 -57.5 3.7 61.2
DL:728-746 -51.9 7.3 59.2 -55.4 3.4 58.8
DL 746-757 -51.2 7.5 58.7 -55.9 2.3 58.2

*Fixed Booster maximum gain shall not exceed 6.5 dB + 20 Log10 (Frequency), where Frequency is the uplink mid-
band frequency of the supported spectrum bands in MHz.

Pulse GSM 4.1MHz AWGN Limit (dB)
UL gain vs DL gain 1710/2110 3.8 5.4 9.0
UL gain vs DL gain 1850/1930 -7.0 -6.4 9.0
UL gain vs DL gain 824/869 -1.6 0.4 9.0
UL gain vs DL gain 776/728 -0.8 0.2 9.0
UL gain vs DL gain 776/746 2.0 2.4 9.0
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Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.4 Intermodulation Product

Work Order #: 97776 Date: 11/18/2015
Test Type: Conducted Emissions Time: 17:40:58
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.02.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22
UL: 824-849MHz
DL: 869-894MHz

Part 24
UL: 1850-1915MHz
DL: 1930-1995MHz

Part 27
UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 22.8°C, Relative Humidity: 42% Pressure:102.4 kPa

Test procedure:

The test was performed in accordance with section 7.4 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015

Firmware: V2.0
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANP03143 Cable 32022-29094K- 3/18/2015 3/18/2017
144T7C
ANP06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC
ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC
ANP06711 Cable 32022-29094K- 11/21/2014 11/21/2016
29094K-132TC
ANO03470 Spectrum Analyzer E4440A 12/2/2013 12/2/2015
ANP06467 Attenuator PE7014-10 5/13/2015 5/13/2017
ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016
ANC00082 RF Coupler 722-10-1.500V 8/26/2015 8/26/2017
ANCO00087 Combiner 44000 01/09/2014 01/9/2016

Summary of Results

Pass: All intermodulation products are measured below -19dbm limit.

Max Inter modulation product
Freq Pre AGC AGC+10dB Limit
(MHz) (dBm) (dBm) (dBm)
UL1710-1755 -33.74 -31.02 -19.0
UL1850-1915 -30.56 -28.01 -19.0
UL824-894 -28.05 -26.31 -19.0
UL 698-716 -28.96 -27.30 -19.0
UL776-787 -28.67 -26.74 -19.0
DL2110-2155 -54.98 -55.46 -19.0
DL1930-1995 -53.90 -54.15 -19.0
DL869-894 -65.23 -68.48 -19.0
DL:728-746 -48.91 -49.05 -19.0
DL 746-757 -48.89 -47.74 -19.0
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3¢ Agilent 17:54:18 Nov 18, 2015 RL
Mkr1 706.100 MHz
Atten 20 dB .28.956 dBm

} e,
Y | IS ORI SUSC e s Sl

Center 707.000 MHz
#Res BW 3 kHz #VEW 10 kHz

7.4_Intermod_UL_698-716MHz

3= Agilent 17:55:27 Nov 18, 2015 R L
Mki1 706.100 MHz
Atten 20 dB -27.295 dBm

|

J

vy W
Yoy w——M«‘/wJ T N | G

Center 707.000 MHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

e R 5 "

Ao

7.4 _Intermod_UL_698-716MHz+10dB
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Atten 20 dB

al):
osox | Average

S

(.

s Amand Lvfhunna, \,W,,\} S et

Center 781.500 MHz

#Res BW 3 kHz #VEW 10 kHz

0 e e a Ve | N GORp

Mkr1 780.600 MHz
-28.673 dBm

VA AN

Span 5 MHz

7.4_Intermod_UL_776-787MHz

3 Agilent 17:58:17 Nov 18, 2015 R L

Atten 20 dB

|

W/ S

rw.—,;wJ Lt gt AP

Center 781.500 MHz

#Res BW 3 kHz #VEW 10 kHz

Mkr1 780.600 MHz
-26.736 dBm

7.4 _Intermod_UL_776-787MHz+10dBm
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3 Agilent 17:50:46 Nov 18, 2015

Atten 20 dB

RN LS

| SURPRINET | PY VSN

Cenfer 836.500 MHz

#Res BW 3 kHz #VEW 10 kHz

R L
Mkr1 837.400 MHz
-28.044 dBm

7.4_Intermod_UL_824-849MHz

= Agilent 17:51:54 Nov 18, 2015

Atten 20 dB

Cenfer 836.500 MHz
#Res BW 3 kHz

#VEW 10 kHz

R L
Mkr1 837.400 MHz
-26.309 dBm

7.4 _Intermod_UL_824-849MHz+10dB
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= Agilent 17:40:58 Nov 18, 2015 R

Atten 20 dB

Cenfer 1.732 500 GHz

#Res BW 3 kHz #VEW 10 kHz

L
Mkr1 1.733 400 GHz
-33.739 dBm

7.4_Intermod_UL_1710-1755MHz

H Agilent 17:4203 Nov 18, 2015 -

Atten 20 dB

St d Lt tnd i, L
Cenfer 1.732 500 GHz

#Res BW 3 kHz #VEW 10 kHz

L
Mkr1 1.733 400 GHz
-31.019 dBm

Span 5 MHz
Sweep 1.667 s (601

7.4_Intermod_UL_1710-1755MHz+10dB

Page 53 of 215
Report No.: 97776-10A



d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

= Agilent 17:45:30 Nov 18, 2015 R L

Atten 20 dB

a(l):
sox | Average

wp  [10 J
N

Cenfer 1.882 500 GHz
#Res BW 3 kHz

AR

#VEW 10 kHz

TR~ LL\,,., ST PSR S | S

Sweep 1.667 s (601

Mkr1 1.883 400 GHz
-30.558 dBm

Span 5 MHz

7.4_Intermod_UL_1850-1915MHz

3 Agilent 17:-47:42 Nov 18, 2015 R L

Atten 20 dB

Center 1.882 500 GHz
#Res BW 3 kHz

#VEW 10 kHz

Mkr1 1.883 400 GHz
-28.008 dBm

7.4_Intermod_UL_1850-1915MHz+10dB
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= Agilent 18:24:29 Nov 18, 2015 R L

Mkr1 736.100 MHz
Aiten 10 dB -48.904 dBm

A ,\
2 ;

¥ SR
A L
A A A A WA ~<[ AR A AR A »

Cenfer 737.000 MHz Span 5 MHz
#Res BW 2.4 kHz #VEW 10 kHz 2.576 s (601

WOl ) P S D

7.4_Intermod_DL_728-746MHz

3 Agilent 18:27:47 Nov 18, 2015 R L
Mkr1 736.100 MHz
Atten 10 dB .49.047 dBm

T I e (R ¢

Center 737.000 MHz Span 5 MHz
#Res BW 2.4 kHz #VEW 10 kHz

7.4_Intermod_DL_728-746MHz+10dB
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= Agilent 18:30:27 Nov 18, 2015 R L

Atten 10 dB

Sw P ” 3 : 0 k H ZJLA N J/\ WV WY, e s V] \( =3

Cenfer 751.500 MHz
#Res BW 3 kHz

#VEW 10 kHz

Mkr1 750.600 MHz
-48.887 dBm

A A A g AN

Span 5 MHz

7.4_Intermod_DL_746-757MHz

3= Agilent 18:40:10 Nov 18, 2015 R L

Atten 10 dB

(.

/

\

\

M"M’\N‘)‘Wﬂwhwwv "“"WMMM \"‘_W‘J\;"(J \._,\ z / \
A s

Center 751.500 MHz

#Res BW 3 kHz #VEW 10 kHz

Mkr1 750.600 MHz
-47.744 dBm

M .~.»/,—\J-\A,—J./\/w~l%

Span 5 MHz

7.4_Intermod_DL_746-757MHz+10dB
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Mkr1 882.400 MHz
Atten 10 dB -65.229 dBm

W 5
Nig S / L\. Y v '\,m%\\‘,,/

| T W
Mt ane s Mihs S EENS PUNESISIN O

Cenfer 881.500 MHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_869-894MHz

3 Agilent 18:20:56 Nov 18, 2015 R L
Mki1 882.400 MHz
Atten 10 dB -68.480 dBm

Cenfer 881.500 MHz
#Res BW 2.4 kHz #VEW 10 kHz

7.4_Intermod_DL_869-894MHz+10dB
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2 Agilent 18:15:31 Nov 18, 2015 R L

Mkr1 1.963 400 GHz
Aiten 10 dB -53.897 dBm

st
AV VNN RIS SN

Cenfer 1.962 500 GHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz

7.4_Intermod_DL_1930-1995MHz

3= Agilent 18:16:38 Nov 18, 2015 R L
Mkr1 1.963 400 GHz
Atten 10 dB -54.147 dBm

I AN A AR PN A A . v ~v\u»n~u-\~\,~..-,~~.L.‘.If\.,v-‘\—~'r¥‘-‘

et La ad "'V\"rw- A J /

Cenfer 1.962 500 GHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz

7.4_Intermod_DL_1930-1995MHz+10dB
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Mkr1 2.133 400 GHz
Atten 10 dB -54.983 dBm

\
/ \\
\

iioligan? Mg .W.P.,A,N,L IS CEpe.

Cenfer 2.132 500 GHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_2110-2155MHz

2 Agilent 18:12:12 Nov 18, 2015 R L
Mki1 2.133 400 GHz
Atten 10 dB .55.463 dBm

|
,!

\
DL L
AN ANEANAIN NN i M s fimneye? Vw»'\r«'uv/ A At st s Al i A My

Cenfer 2.132 500 GHz Span 5 MHz
#Res BW 3 kHz #VEW 10 kHz Sweep 1.667 s (601

7.4_Intermod_DL_2110-2155MHz+10dB
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 1120 Fulton Place * Fremont, CA 94539 « (510)249-1170

Customer: Cellphone-Mate, Inc.

Specification: 7.5 Out-of-band Emissions

Work Order #: 97776 Date: 11/19/2015
Test Type: Conducted Emissions Time: 08:36:59
Tested By: Daniel Bertran Sequence#: 1

Software: EMITest 5.02.00

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is a Fixed Wideband Consumer Booster.
The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test environment conditions: Temperature: 23°C, Relative Humidity: 40% Pressure:102.4 kPa

Test procedure:

The test was performed in accordance with section 7.5 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v03 Dated June 5, 2015

Firmware: V2.0

Additional plots taken at 1dB before EUT shuts down and before reaching the maximum input level indicated in
section 5.5 of above document.

- Maximum uplink transmitter test levels for fixed wideband consumer signal booster: +0 dBm

- The maximum downlink input level for all device types is —20 dBm

Lower RBW was used as applicable per rule part, in addition integration power function of the Spectrum
Analyzers’ Adjacent Channel Power tool was used to show compliance in instances where accuracy can be
improved by integrating power measured in smaller RBW and linearly summed into standard bandwidth.

Used for testing the alternative test modulation types:

CDMA (alternative 1.25 MHz AWGN¥*)

LTE 5 MHz (alternative 4.1 MHz AWGN*)

*AWGN test signal, the bandwidth was measured 99% occupied bandwidth.
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date

ANP06709 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANP06710 Cable 32026-29094K- 9/18/2014 9/18/2016
29094K-72TC

ANO03470 Spectrum Analyzer E4440A 12/2/2013 12/2/2015

ANPO6467 Attenuator PE7014-10 5/13/2015 5/13/2017

ANP06239 Attenuator 54A-10 7/9/2014 7/9/2016

Summary of Results

Pass: as indicated in plots above, all OBE are under the limit of -19dBm.

GSM
Low High
Out of Band Emission Out of Band Emission
Freq Pre AGC | Max input Limit Freq Pre AGC | Max input | Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -29.56 -27.29 -19.0 UL1710-1755 -28.26 -28.21 -19.0
UL1850-1915 -28.78 -28.46 -19.0 UL1850-1915 -22.24 -30.03 -19.0
UL824-894 -29.86 -28.81 -19.0 UL824-894 -31.14 -29.03 -19.0
UL 698-716 -29.77 -27.04 -19.0 UL 698-716 -31.02 -27.47 -19.0
UL776-787 -28.03 -23.91 -19.0 UL776-787 -27.42 -26.20 -19.0
-20dBm -20dBm
DL2110-2155 <-39.00 <-39.00 -19.0 DL2110-2155 | <-39.00 | <-39.00 -19.0
DL1930-1995 <-39.00 <-39.00 -19.0 DL1930-1995 | <-39.00 | <-39.00 -19.0
DL869-894 -23.21 -21.85 -19.0 DL869-894 -24.70 -24.95 -19.0
DL:728-746 -25.59 -25.52 -19.0 DL:728-746 -23.34 -22.38 -19.0
DL 746-757 -22.49 -23.30 -19.0 DL 746-757 -24.32 -25.25 -19.0
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CDMA
Low High

Out of Band Emission Out of Band Emission
Freq Pre AGC | Maxinput | Limit Freq Pre AGC | Maxinput | Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -37.77 -36.79 -19.0 UL1710-1755 -37.01 -39.04 -19.0
UL1850-1915 -34.94 -34.26 -19.0 UL1850-1915 -36.27 -34.30 -19.0
UL824-894 <-39.00 -36.72 -19.0 UL824-894 -36.75 -35.00 -19.0
UL 698-716 <-39.00 -35.25 -19.0 UL 698-716 <-39.00 <-39.00 | -19.0
UL776-787 <-39.00 -22.18 -19.0 UL776-787 <-39.00 -30.22 -19.0

-20dBm -20dBm

DL2110-2155 <-39.00 <-39.00 -19.0 DL2110-2155 | <-39.00 <-39.00 | -19.0
DL1930-1995 <-39.00 <-39.00 -19.0 DL1930-1995 | <-39.00 <-39.00 | -19.0
DL869-894 <-39.00 <-39.00 -19.0 DL869-894 <-39.00 <-39.00 -19.0
DL:728-746 <-39.00 <-39.00 -19.0 DL:728-746 <-39.00 <-39.00 | -19.0
DL 746-757 <-39.00 <-39.00 | -19.0 DL 746-757 <-39.00 | <-39.00 | -19.0
LTE
Low High

Out of Band Emission Out of Band Emission
Freq Pre AGC | Maxinput | Limit Freq Pre AGC | Maxinput | Limit
MHz dBm +0dBm dBm MHz dBm +0dBm dBm
UL1710-1755 -36.39 -34.37 -19.0 UL1710-1755 -33.48 -33.38 -19.0
UL1850-1915 -33.74 -33.46 -19.0 UL1850-1915 -40.26 -33.85 -19.0
UL824-894 -31.36 -28.42 -19.0 UL824-894 -31.22 -27.32 -19.0
UL 698-716 -37.24 -36.18 -19.0 UL 698-716 -38.74 -38.54 -19.0
UL776-787 -37.51 -28.22 -19.0 UL776-787 -36.41 -32.16 -19.0

-20dBm -20dBm
DL2110-2155 <-39.00 <-39.00 -19.0 DL2110-2155 | <-39.00 <-39.00 | -19.0
DL1930-1995 <-39.00 <-39.00 -19.0 DL1930-1995 | <-39.00 <-39.00 | -19.0
DL869-894 <-39.00 <-39.00 -19.0 DL869-894 <-39.00 <-39.00 -19.0
DL:728-746 <-39.00 | <-39.00 | -19.0 DL:728-746 <-39.00 | <-39.00 | -19.0
DL 746-757 <-39.00 <-39.00 -19.0 DL 746-757 <-39.00 <-39.00 -19.0
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CDMA

e
o

Agilent 09:39:02 Nov 19, 2015

Atten 30 dB

#VBW 100 kHz

R L

Mkr1 716.025 1 MHz
-42.874 dBm

Stop 716.300 0 MHz

Atten 30 dB

#VBW 100 kHz

Mkr1 716.007 9 MHz
-42.925 dBm

Stop 716.300 0 MHz

7.5_OBE_UL_698-716MHz_H_PreAGC
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32 Agilent 09:36:26 Nov 19, 2015 RL

Mkr1 697.991 9 MHz
Alten 30 dB -35.249 dBm

1

\ﬂ

A e LS S e ,_.\r\,-—/\w,,_/\/v\,.-\,‘.\,_v.,-
[ Marker s~ T AN
swp |697.991900 MHz

-35.249 dBm

Stop 698.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_Max

2 Agilent 09:35:47 Nov 19, 2015 RL
Mkr1 697.982 7 MHz
Atten 30 dB -42.978 dBm

1
it A A S NS NSNS
S T \/\JJ\W-._/L/‘\.W"M‘\,/\W oo |
k= N

Stop 698.000 0 MHz
#VBW 100 kHz 2.36 ms (601

7.5_OBE_UL_698-716MHz_L_PreAGC
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3= Agilent 09:44:42 Nov 19, 2015 R L

Mkr1 787.000 0 MHz
Alten 30 dB -30.219 dBm

Stop 787.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_H_Max

2 Agilent 09:43:58 Nov 19, 2015 RL
Mkr1 787.000 0 MHz
Atten 30 dB -50.117 dBm

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_H_PreAGC
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3= Agilent 09:42:20 Nov 19, 2015

Atten 30 dB

#VBW 100 kHz

R L

Mkr1 775.987 0 MHz
-22.175 dBm

Stop 776.000 0 MHz

7.5_OBE_UL_776-787MHz_L_Max

2 Agilent 09:41:33 Nov 19, 2015

Atten 30 dB

Marker
swp  (7175.987000 MHz=™—~———" Vs~

-48.430 dBm

#VBW 100 kHz

R L

Mkr1 775.987 0 MHz
-48.430 dBm

Stop 776.000 0 MHz

7.5_OBE_UL_776-787MHz_L_PreAGC
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3= Agilent 09:33:33 Nov 19, 2015 R L

Mkr1 849.019 4 MHz
Alten 30 dB -35.001 dBm

Stop 849.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_H_Max

2 Agilent 09:32:41 Nov 19, 2015 R L
Mkr1 849,048 9 MHz
Atten 30 dB -36.754 dBm

AL Sy o — i et I O (i T T T

Marker
swp | 849.048900 MHz
-36.754 dBm

Stop 849.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC
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3= Agilent 09:31:05 Nov 19, 2015 R L

Mkr1 823.989 0 MHz
Alten 30 dB -36.718 dBm

swp | 823.989000 MHz
-36.718 dBm

Stop 824.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_Max

= Agilent 09:30:08 Nov 19, 2015 RL
Mkr1 823.968 1 MHz
Atten 30 dB -41.255 dBm

—= ——c

= — A ———

rMarker———1—— T~

swp | 823.968100 MHz
-41.255 dBm

Stop 824.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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32 Agilent 09:22:51 Nov 19, 2015

Mkr1 1.755 000 GHz

Alten 30 dB -39.041 dBm

-349

Stop 1.758 000 GHz
VBW 1 MHz Sweep 2.52 ms (601 pls)
RMS Resu tS3rggFreq Ciet Ref BW ¢ Lower g4gm dBc  Upper
Carrier Power, 1.750 MHz 3 -3487 -51.03
184108m100/ 2750 MHz -3998 1
1 25000 MHz 3.750 MHz 1.000 MHz 8235 -4394

7.5_OBE_UL_1710-1755MHz_H_Max

3 Agilent 09:22:04 Nov 19, 2015 R L

Mkr1 1.755 000 GHz

Alten 30 dB -37.011 dBm

M'Q“’“WM

A N A A

 Stop 1.758 000 GHz
VBW 1 MHz Sweep 2.52 ms (601 pls)

Ref BW dgc Lower ¢4 dBc  Upper

RMS Resu (sgrag;,eq Cliset
Carrier Power, 1.750 MHz 1.000 M
1759a8ml 00/ 2750MHz 1.00
125000 MHz 3.750 MHz 1.000 MHz

dBm

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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32 Agilent 09:20:24 Nov 19, 2015 RL
Mkr1 1.710 000 GHz
36791 dBm

\M-\A‘\"’\'\—a\

VA
S At A

Cenfer 1.711 250 GHz ' Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Resutsgrag.rreq Cifset Ref BW dBm
Carrier Power, 1.750 MHz 1.000 M 525 -3642
1600aeml 00/ 2750MHz 1.00 - 4173
1 25000 MHz 3.750 MHz 1.000 MHz 6156 -4546

7.5_OBE_UL_1710-1755MHz_L_Max

3 Agilent 09:19:29 Nov 19, 2015 R L
Mkr1 1.710 000 GHz
Aften 30 dB -37.766 dBm

52
-35.2

| SRR

Cenfer 1.711 250 GHz ' Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS ResultsarggjFreq Ciset Ref BW Lower  4pm dBe UPPer ggm
Carrier Power, 1.750 MHz Y 507 3475 259
1595d8m100/ 2750 MHz 0 -4051

125000 MHz 3750 MHz 5 -4136

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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Cener 1.913 750 GHz
#Res BW 100 kHz
RMS Results Freq Cifset

Carrier Power 1750 MHz
1787 dBm 2750 MKz

125000 MHz 3,750 MHz

2 Agilent 09:27:22 Nov 19, 2015

Atten 30 dB

212

VBW 1 MHz

Ref BW Lower  4gm

1.000 M
1.00:
1.000 MHz

dBe

-51.25

63.15
-66.08

Upper

R L

Sweep 2.52 ms (601 pls)

dBm

Mkt 1.915 000 GHz
34.297 dBm

YA

Span 8.5 NHz

7.5_OBE_UL_1850-1915MHz_H_Max

ey

Cenfer 1.913 750 GHz
#Res BW 100 kHz
RMS Resuits
Carrier Power
1787 dBm
125000 MHz

Freq Clfset
1,750 MHz
2,750 MHz
3.750 MHz

32 Agilent 09:26:38 Nov 19, 2015

Atten 30 dB

212

VBW 1 MHz

Ref BW
1.000 M
1.00
1.000 MHz

dBe

-47.50
-61.98
-67.92

Upper

R L

Mkr1 1.915 000 GHz
-36.268 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

dBm

-29.63
4411
-50.05

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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32 Agilent 09:25:08 Nov 19, 2015 RL

Mkr1 1.850 000 GHz

Alten 30 dB -34.256 dBm

-333

Cenfer 1.851 250 GHz

Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz

Sweep 2.52 ms (601 pls)

RMS ResultsarggjFreq Ciset Ref BW dBc Lower gpm dBc UPPET  4gm
Carrier Power, 1750 Y 474

141808ml1 00/ 2750MHz

125000 MHz 3750 MHz

7.5_OBE_UL_1850-1915MHz_L_Max

32 Agilent 09:24:14 Nov 19, 2015 RL

Mkr1 1.850 000 GHz

Atten 30 dB -34.938 dBm

[

Center 1.851 250 GHz

Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz

Sweep 2.52 ms (601 pls)
RMS Resu {sgragpreq Cifset
Carrier Power, 1.750 MHz 1.00 -3063 -4561
1667a8ml 00/ 2750MHz 1.00 3910 -58.44

125000 MHz 3.750 MHz 1.000 MHz 4319 8041

Ref BW Lower  ggm dBc Upper

dBm

7.5_OBE_UL_1850-1915MHz_L_PreAGC
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3= Agilent 11:2654 Nov 19, 2015 R L
Mk1 746.019 0 MHz
Atten 10 dB -59.316 dBm

AL DAl r

A A N A A A A A A A X T

Marker A AP~
swp | 746.019000 MHz
-59.316 dBm

Stop 746.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_H_Max

3= Agilent 11:26:10 Nov 19, 2015 R L
Mkr1 746.083 1 MHz
Atten 10 dB -59.173 dBm

1

Stop 746.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_H_PreAGC
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= Agilent 11:24:54 Nov 19, 2015 RL

Mkr1 727.988 5 MHz
Alten 10 dB -58.876 dBm

1
Py Lo Y
At RS V T el S i > )

UMarkers st

swp | 727.988500 MHz
-58.876 dBm

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_Max

2 Agilent 11:24:12 Nov 19, 2015 R L
Mk 727.967 1 MHz
Atten 10 dB 62113 dBm

1

IMarker kA A AR A

swp | 727.967100 MHz
-62.113 dBm

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_PreAGC
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2 Agilent 11:32:43 Nov 19, 2015 R L
Mk 757.022 7 MHz
Atten 10 dB -60.571 dBm

1

ke e T U e Sy

Average )
1

A A S o~ R
WA AN A e NPT

Stop 757.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_Max

2 Agilent 11:31:56 Nov 19, 2015 RL
Mkl 757.022 7 MHz
Atten 10 dB -61.909 dBm

TT e s T e e s

i bt e PSR S Y AN N S

Stop 757.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_PreAGC
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3 Agilent 11:30:12 Nov 19, 2015 R L
Mkr1 745.961 1 MHz
Alten 10 dB -60.339 dBm

1

— = S,V «9\,.,/\,—\/W
P R B e e 7
rMarker,A_/\-,_ S hAAAAAAASS S~

swp | 745.961100 MHz
-60.339 dBm

Stop 746.000 0 MHz
#VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_Max

2 Agilent 11:29:17 Nov 19, 2015 R L
Mkr1 745.949 1 MHz
Atten 10 dB -56.973 dBm

1

AL A A NAA A A S — V~_.~“~-’V“-'_\/-‘N'AA'/\"V‘“/"\/.""v—"‘\—‘—'\/"'%\\"'W-'*”— SV

Stop 746.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_PreAGC
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3t Agilent 11:21:43 Nov 19, 2015 R L
Mkr1 894.028 1 MHz
Atten 10 dB -65.274 dBm

Stop 894.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_Max

= Agilent 11:20:59 Nov 19, 2015 RL
Mkr1 894.072 5 MHz
Atten 10 dB -61.711 dBm

1

R eV T, © SVt P g PO Ny Sy PP P S V0 S

sox | Marker
swp  [894.072500 MHz
-61.713 dBm

Stop 894.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_PreAGC
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2 Agilent 11:19:01 Nov 19, 2015 RL

Mkr1 868.966 1 MHz
Alten 10 dB -64.128 dBm

1

IMarker ikt iAo n R A
swp | 868.966100 MHz
-64.128 dBm

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_Max

= Agilent 11:17:44 Nov 19, 2015 RL
Mkr1 868.938 1 MHz
Atten 10 dB -58.626 dBm

1

T e L MO L T | o Wl WL o) LN T 0, PR TRL - e e Sy o

Marker
swp | 868.938100 MHz
-58.626 dBm

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_PreAGC
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s

Cenfer 1.993 750 GHz

#Res BW 100 kHz
RMS Resu (sgrag;,eq Cliset
Carrier Power, 1.750 MHz
0126am 100/ 2750 MHz
125000 MHz 3750 MHz

3 Agilent 11:15:23 Nov 19, 2015

R L
Mkr1 1.995 000 GHz

Alten 10 dB -64.925 dBm

Span 8.5 NHz
VBW 1 MHz Sweep 2.52 ms (601 pls)
Upper  ggm

1.000 M -56.0 -5613
1.00
1.000 MHz

Ref BW Bc Lower g4gm Be
4

7.5_OBE_DL_1930-1995MHz_H_Max

Cenfer 1.993 750 GHz |
#Res BW 100 kHz

3 Agilent 11:14:23 Nov 19, 2015

RMS Resu {sgragpreq Cliset

Carrier Power, 1.750 MHz
00 2,750 MHz

3.750 MHz

R L
Mkr1 1.995 000 GHz

Alten 10 dB -58.385 dBm

Span 8.5 NHz
VBW 1 MHz Sweep 2.52 ms (601 pls)

Lower  4gm dBc Upper 4gm
-4857 -48.92 -50.02
-4834 -49.08 -50.19
-4780 4927 -50.37

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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32 Agilent 11:12:16 Nov 19, 2015 R
Mkr1 1.930 000 GHz
Atten 10 dB 62361 dBm

Cenfer 1.931 250 GHz | : Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS Resu ts3rggFreq Ciset Ref BW Lower  4gm ¢ Upper
Carrier Power, 1.750 MHz 00 M -5468 -5685
217a8m 100/ 2750 MKz

3.750 MHz

7.5_OBE_DL_1930-1995MHz_L_Max

H Agilent 11:11:32 Nov 19, 2015 RL
Mkr1 1.930 000 GHz
Atten 10 dB .56.240 dBm

Cenfer 1.931 250 GHz | ' Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS ReSUtsgragFreq Cifset Ref BW 3¢ Lower  ggm dBc  UPPer 4gm
Carrier Power. 1.750 MHz 1.000 M 478 -4836 - -47.19
0 73:!Bm-|00‘ 2750 MHz 1.00 4725 -4798 - -45.29

5000 MHz 3.750 MHz 1.000 MHz -482 -49.00 -45 -45.92

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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R L

3 Agilent 11:10:18 Nov 19, 2015

"

Cenfer 2.153 750 GHz

#Res BW 100 kHz

RMS Resu (sgragpreq Cliset
Carrier Power, 1.750 MHz
3308m 100/

2.750 MHz
125000 MHz 3.750 MHz

Atten 10 qB

-537

VBW 1 MHz

Lower dBe

-47.74
-48.53
-48.54

Rel BW dBm

Mkt 2.155 000 GHz
58.579 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

Upper

7.5_OBE_DL_2110-2155MHz_

H_Max

R L

Cenfer 2.153 750 GHz
#Res BW 100 kHz
RMS Resuits
Carrier Power
-3.05d8Bm

125000 MHz

Freq Clfset
1,750 MHz
2,750 MHz
3.750 MHz

H Agilent 11:09:32 Nov 19, 2015

Atten 10 qB

VBW 1 MHz

Lower  4gm

Rel BW
1.000 M -44 67
1.00 - -4585
1.000 MHz 4187 -4492

dBe
-39.92
-41.46
-40.31

Upper

Mkr1 2.155 000 GHz
-53.732 dBm

Span 8.5 NHz
Sweep 2.52 ms (601 pls)

dBm

7.5_OBE_DL_2110-2155MHz_H_PreAGC
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Mkr1 2.110 000 GHz
Atten 10 dB -53.382 dBm

-50.7

S2 | |
Cenfer 2.111 250 GHz Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)
RMS Results Freq Clfset Ref BW ¢ Lower 4pm dBe UPPer ggm
Carrier Power 1750 MHz 3 -50.89 -49.18
1.71dBm 2750 MHz 0 - 4l -48.87
000 MHz 3.750 MHz 00 MHz 7 -49.95

7.5_OBE_DL_2110-2155MHz_L_Max

= Agilent 11:06:15 Nov 19, 2015 RL
Mkr1 2.110 000 GHz
Atten 10 dB -53.159 dBm

-43.0

Cenfer 2.111 250 GHz Span 8.5 NHz
#Res BW 100 kHz VBW 1 MHz Sweep 2.52 ms (601 pls)

RMS ResultsarggjFreq Ciset Ref BW dBc Lower gpm Upper  ggm
Carrier Power, 1.750 MHz Y : 2 .41.95
-1.224d8 / 2,750 MHz 0 4111

3.750 MHz 43 M50 . 113

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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GS

B
S

Agilent 09:08:21 Nov 19, 2015

Atten 30 dB

WV E G
716.000300 MHz
-27.473 dBm

1>50k
Swp

#VBW 100 kHz

R L
Mkr1 716.000 3 MHz
-27.473 dBm

7.5_OBE_UL_698-716MHz_H_Max

h
S

Agilent 09:07:32 Nov 19, 2015

Atten 30 dB

Marker
716.000300 MHz
-31.021 dBm

>50k

Swp

#VBW 100 kHz

R L
Mkr1 716.000 3 MHz
-31.021 dBm

7.5_OBE_UL_698-716MHz_H_PreAGC
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3= Agilent 09:06:00 Nov 19, 2015 R L

Mkr1 697.993 0 MHz
Alten 30 dB -27.039 dBm

Stop 698.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_Max

2 Agilent 09:05:16 Nov 19, 2015 R L
Mkr1 697.993 0 MHz
Atten 30 dB -29.769 dBm

Stop 698.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_PreAGC
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b
S

Agilent 09:14:08 Nov 19, 2015

Atten 30 dB

#VBW 100 kHz

R L
Mkr1 787.000 0 MHz
-26.199 dBm

7.5_OBE_UL_776-787MHz_H_Max

b
PN

S

Agilent 09:13:24 Nov 19, 2015

Atten 30 dB

Marker
787.000000 MHz
-27.418 dBm

#VBW 100 kHz

R L
Mkr1 787.000 0 MHz
-27.418 dBm

7.5_OBE_UL_776-787MHz_H_PreAGC
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3¢ Agilent 09:11:41 Nov 19, 2015 R L

Mkr1 775.994 5 MHz
Alten 30 dB -23.904 dBm

Stop 776.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_L_Max

2 Agilent 09:10:27 Nov 19, 2015 RL
Mkr1 775.983 6 MHz
Atten 30 dB -28.027 dBm

Stop 776.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_L_PreAGC
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= Agilent 08:58:16 Nov 19, 2015 R L

Mkr1 849.000 0 MHz
Alten 30 dB -29.032 dBm

b e S ¥ gy

Stop 849.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_H_Max

2 Agilent 08:57:22 Nov 19, 2015 R L
Mkr1 849,000 0 MHz
Atten 30 dB -31.141 dBm

W E Gl
swp | 849.000000 MHz
-31.141 dBm

pr ol = 0 SO e,

Stop 849.300 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC
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d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

3= Agilent 08:55:33 Nov 19, 2015 R L

Mkr1 824.000 0 MHz
Alten 30 dB -28.809 dBm

Marker
swp | 824.000000 MHz
-28.809 dBm

Stop 824.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_Max

2 Agilent 08:54:44 Nov 19, 2015 R L
Mkr1 823.993 0 MHz
Atten 30 dB -29.858 dBm

Marker

swp | 823.993000 MHz
-29.858 dBm -

“./—'——/-‘_/—‘-*-’vf

Stop 824.000 0 MHz
#VBW 100 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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3= Agilent 08:42:12 Nov 19, 2015

Cenfer 1.754 800 GHz
#Res BW 30 kHz

RMS Results Freq Clfset
Carrier Power 700.0 kHz
1437 dBm 1,700 MHz
250000 kHz 2700 MHz

Allen 30 dB

-248

VEW 300 kHz

Ref BW dBc  Lower
1.000 M ,
1.00

1.000 MHz

R L
Mkr1 1.755 000 GHz
-28.213 dBm

SUNGFSESITRE S SR 0Y

Span 6.4 NHz
Sweep 20.76 ms (601 pts)

dBm

-27.91
-49.16
-49.59

7.5_OBE_UL_1710-1755MHz_H_Max

3 Agilent 08:41:07 Nov 19, 2015

Cenfer 1.754 800 GHz
#Res BW 30 kHz

RMS Resuits Freq Cifset
Carrier Power 700.0 kHz
1472 dBm 1.700 MHz
250000 kHz 2700 MHz

Aller_1 30 dB

-268

VEW 300 kHz

Ref BW dBc Lower  g4gm
1.00 -4118 -2645

1.00 -59.23
1.000 MHz -60.25

| ST SRR L Y

R L
Mkr1 1.755 000 GHz
-28.264 dBm

Span 6.4 NHz
Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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b

%% Agilent 08:38:57 Nov 19, 2015

R L

Mkr1 1.710 000 GHz
-29.917 dBm

e L I S ) PN
Cenfer 1.710 200 GHz '
4Res BW 30 kHz

RMS Results

Carrier Power

Span 6.4 NHz
VEW 300 kHz Sweep 20.76 ms (601 pts)

dBm

-30.19
- - -49.66
1.000 MHz -62.1 - 6 -50.40

Freq Clfset
7000 kHz
1235 dBm 1700 MHz
250000 kHz 2700 MHz

Ref BW c Lower

7.5_OBE_UL_1710-1755MHz_L_Max

3 Agilent 08:36:59 Nov 19, 2015 R L
Mkr1 1.710 000 GHz
Aften 30 dB -29.560 dBm

313

Cenfer 1.710 200 GHz
#Res BW 30 kHz

RMS Results

Carrier Power

Span 6.4 NHz
VEW 300 kHz Sweep 20.76 ms (601 pts)

dBe UPPer ggm
700.0 kHz 1.000 M

Freq Cliset Ref BW dBc  Lower

-4482 3 -41.59 -28.10
1.00 -56.69 -43.20
1.000 MHz 562 -56.68 -45.19

1349 dBm 1,700 MHz
250000 kHz 2.700 MHz

7.5_OBE_UL_1710-1755MHz_L_PreAGC
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2 Agilent 08:51:10 Nov 19, 2015

Allen 30 dB

-226

Cenfer 1.914 800 GHz
#Res BW 30 kHz VEW 300 kHz

RMS Resu tSBragFrea Clfset Ref BW Lower  4gm
Carrier Power, 700.0 kHz 1.000 M -

1498¢em1 00/ 1700 Mz 1.00
250000 kHz 2.700 MHz 1.000 MHz

R L
Mkr1 1.915 000 GHz
-30.034 dBm

Span 6.4 NHz
Sweep 20.76 ms (601 pts)

dge  Upper

-43.63
-68.58
-68.49

7.5_OBE_UL_1850-1915MHz_H_Max

3 Agilent 08:4950 Nov 19, 2015

Aller_1 30 dB

-28.5

|
WW\«%NM—«MW,‘W Los A AN A

S2|
Cenfer 1.914 800 GHz
#Res BW 30 kHz VEW 300 kHz

RMS Resu t,sirag-‘rea Clfset Rel BW dBc Lower 4gm
Carrier Power, 700.0 kHz 1.000 M -40 11 -2645
136508m100; 1700 MHz 1.00 6195 -4830
P 2700 MHz 1O00MHz 8130 4784

R L
Mkr1 1.915 000 GHz
-22.244 dBm

PANAA AAINNA gt SN,

Span 6.4 NHz
Sweep 20.76 ms (601 pts)

Uper  ggm

7.5_OBE_UL_1850-1915MHz_H_PreAGC
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2 Agilent 08:45:27 Nov 19, 2015

ey

Allen 30 dB

Cenfer 1.850 200 GHz
#Res BW 30 kHz VEW 300 kHz
RMS Resu f.sirag-‘rea Clfset Rel BW dBc Lower 4gm
1.000 M -38 41 -2424
0 -4974

700.0 kHz
6391

Carrier Power,
117a8ml00;  1700MHz 1.00
2.700 MHz 1.000 MHz 6328

-4911

250000 kHz

dBe

4197
£4.40
§5.37

Mkr1 1.850 000 GHz
-28.462 dBm

Span 6.4 NHz

Sweep 20.76 ms (601 pts)

dBm
-27.80

-50.23

5120

7.5_OBE_UL_1850-1915MHz_L_Max

R L

32 Agilent 08:44:05 Nov 19, 2015
Aller_1 30 dB

#Res BW 30 kHz
RMS Resu tsaragFrea Cifset Ref BW dBc
700,0 kHz ! 3910

Carrier Power,
1205¢8m1 00/ 1700 Mz 0
2.700 MHz 1.000 MHz

250000 kHz

Lower

Cenfer 1.850 200 GHz
VEW 300 kHz

dBm
-2615

oToNS RGP L TS S DA Yo (I e
‘Span 6.4 NHz
Sweep 20.76 ms (601 pts)

7.5_OBE_UL_1850-1915MHz_L_PreAGC

Mkr1 1.850 000 GHz
-28.784 dBm
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d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

Mkr1 746.000 3 MHz
Alten 10 dB -23.336 dBm

Marker
swp | 746.000300 MHz
-23.336 dBm

Stop 746.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_H_Max

= Agilent 13:16:51 Nov 19, 2015 R L
Mkr1 746.000 3 MHz
Atten 10 dB -22.381 dBm

\V‘”"’VW_

N AN A A A A e

Marker
swp | 746.000300 MHz
-22.381 dBm

Stop 746.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_H_PreAGC
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3= Agilent 13:14:23 Nov 19, 2015 R L
Mkr1 727.998 0 MHz
Atten 10 dB -25.514 dBm

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_Max

= Agilent 13:13:44 Nov 19, 2015 R L
Mkr1 727.998 0 MHz
Atten 10 dB -25.586 dBm

>50k T
swp | 727.998000 MHz
-25.586 dBm

Stop 728.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_728-746MHz_L_PreAGC
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d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

2 Agilent 13:22:45 Nov 19, 2015 RL

Mkr1 757.000 4 MHz
Alten 10 dB -25.255 dBm

Marker
swp | 757.000400 MHz
-25.255 dBm

Stop 757.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_Max

2 Agilent 13:21:13 Nov 19, 2015 RL
Mkr1 757.000 4 MHz
Atten 10 dB -24.324 dBm

Marker
swp | 757.000400 MHz
-24.324 dBm

Stop 757.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_746-757MHz_H_PreAGC
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3 Agilent 13:20:08 Nov 19, 2015 R L
Mkr1 745.999 0 MHz
Alten 10 dB -23.299 dBm

Cenfer 745.850 0 NHz Span 300 kHz
#Res BW 100 kHz #VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_Max

2 Agilent 13:19:28 Nov 19, 2015 RL
Mkr1 745.999 0 MHz
Atten 10 dB -22.489 dBm

’.’_,vf
AL PPN o
O e T i S A

Average
1

Cenfer 745.850 0 NHz Span 300 kHz
#Res BW 100 kHz #VBW 300 kHz

7.5_OBE_DL_746-757MHz_L_PreAGC
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32 Agilent 13:12:05 Nov 19, 2015 RL
Mkr1 894.000 3 MHz
Atten 10 dB -24.948 dBm

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_Max

32 Agilent 13:11:27 Nov 19, 2015 R L
Mkr1 894.000 3 MHz
Atten 10 dB -24.700 dBm

W EC
swp | 894.000300 MHz
-24.700 dBm

Stop 894.300 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_H_PreAGC
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= Agilent 13:10:06 Nov 19, 2015 RL
Mkr1 868.999 0 MHz
Atten 10 dB -21.854 dBm

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_Max

2 Agilent 13:08:54 Nov 19, 2015 R L
Mkr1 868.999 0 MHz
Atten 10 dB -23.211 dBm

s il
| P e S B i e

Marker
swp | 868.999000 MHz
-23.211 dBm

Stop 869.000 0 MHz

#VBW 300 kHz

7.5_OBE_DL_869-894MHz_L_PreAGC

Page 98 of 215
Report No.: 97776-10A



3 Agilent 11:50:07 Nov 19, 2015 R L

Mkr1 1.995 000 GHz
-45.323 dBm

Cenfer 1.994 800 GHz
#Res BW 30 kHz #VBW 100 kHz

RMS Resuits Freq Clfset Ref BW . Lower
Carrier Power 700.0 kHz 1.000 M
2 1,700 MHz 1.00

2.700 MHz 1.000 MHz

‘Span 6.4 NHz
Sweep 21.36 ms (601 pts)

7.5_OBE_DL_1930-1995MHz_H_Max

H Agilent 11:49.06 Nov 19, 2015

Mkr1 1.995 000 GHz

Atten 10 dB -46.496 dBm

-429

Cenfer 1.994 800 GHz

Span 6.4 NHz
#Res BW 30 kHz #VBW 100 kHz Sweep 21.36 ms (601 pts)
RMS Results

Carrier Power 700.0 kHz 1.000 M 4051
-2.94 dBm 1,700 MHz 1.00 -4952 -47.36
250000 kHz 2.700 MHz 1.000 MHz - -4816 -48.12

Freq Clfcet Ref BW dBc Lower g4pm dBc UPPEr ggm

-4346 -40.91

7.5_OBE_DL_1930-1995MHz_H_PreAGC
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.

%= Agilent 11:47:07 Nov 19, 2015

R L

Mkr1 1.930 000 GHz
-46.120 dBm

Cenfer 1.930 200 GHz Span 6.4 NHz
#Res BW 30 kHz #VBW 100 kHz Sweep 21.36 ms (601 pts)

RMS Resu t_sgrag;,eg Cifset

Carrier Power, 700.0 kHz
417a8m 100/ 1700MH:

250000 kHz 2700 MHz

Lower Upper  4gm
-44.78
-54.90
-54.94

7.5_OBE_DL_1930-1995MHz_L_Max

.

%= Agilent 11:46:11 Nov 19, 2015

R L

Mkr1 1.930 000 GHz
Allen 10 dB

-45.570 dBm
-41.0

Cenfer 1.930 200 GHz Span 6.4 NHz
#Res BW 30 kHz #VBW 100 kHz Sweep 21.36 ms (601 pts)

RMS Resu ‘,Sirag»‘rea Cifset dBc  Upper
Carrier Power, 700.0 kHz 1.00 -381 -4098
283a8m 100/ 1700MHz 1.00 456 -4850
250,000 kHz 2700 MHz 1.000 MHz -46 -4889

Ref BW Lower  4gm

7.5_OBE_DL_1930-1995MHz_L_PreAGC
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e

Cenfer 2.154 800 GHz
#Res BW 30 kHz
RMS Results
Carrier Power
-4.69dBm
250.000 kHz

Freq Clfset
700.0 kHz
1,700 MHz
2.700 MHz

2 Agilent 11:44:22 Nov 19, 2015

#VBW 100 kHz
Ref BW Lower  4gm
1.000 M

1.000 MHz

R L
Mkr1 2.155 000 GHz

-47.422 dBm

Span 6.4 NHz
Sweep 21.36 ms (601 pts)

dBc UPPer ggm
-40.93 -45.62

7.5_OBE_DL_2110-2155MHz_H_Max

R L

S2|

Cenfer 2.154 800 GHz
#Res BW 30 kHz
RMS Results
Carrier Power
-6.05 dBm
250000 kHz

Freq Clfset
700.0 kHz
1,700 MHz
2.700 MHz

¢ Agilent 11:43:30 Nov 19, 2015

Allen 10 dB

437

Mkr1 2.155 000 GHz
-49.253 dBm

Span 6.4 NHz
Sweep 21.36 ms (601 pts)

#VBW 100 kHz

Ref BW Lower
1.000 M
1.00
1.000 MHz

dBm dBc Upper

-4368 -36.16
38

-4540

-4526 -37.87

7.5_OBE_DL_2110-2155MHz_H_PreAGC
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3 Agilent 11:41:16 Nov 19, 2015 RL
Mkr1 2.110 000 GHz
-44.385 dBm

Cenfer 2.110 200 GHz ‘ ‘ Span 6.4 NHz
#Res BW 30 kHz #VBW 100 kHz Sweep 21.36 ms (601 pts)

RMS Resu ts3rgQFreq Cteet Ref BW B Lower 4gm
Carrier Power, 700.0 kHz R 4147
»ZSMBm-lOO‘ 1.700 MHz 5 2

250000 kHz 2.700 MHz 00 MHz .49 5248

4

7.5_OBE_DL_2110-2155MHz_L_Max

3 Agilent 11:40:00 Nov 19, 2015 RL
Mkr1 2.110 000 GHz
Aften 10 dB -43.906 dBm

-395

Cenfer 2.110 200 GHz ‘ : Span 6.4 NHz
#Res BW 30 kHz #VBW 100 kHz Sweep 21.36 ms (601 pts)

RMS Results Freq Cifset Ref BW Bc Lower 4 Be UpPer ggm
Carrier Power 700.0 kHz 4 1 3
-1.12dBm 1.700 MHz
250000 kHz 2700 MHz

7.5_OBE_DL_2110-2155MHz_L_PreAGC
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d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

LTE

Atten 30 dB

sk Marker
swp | 716.009400 MHz
-38.535 dBm

#VBW 100 kHz

Mkr1 716.009 4 MHz
-38.535 dBm

Stop 716.300 0 MHz

7.5_OBE_UL_698-716MHz_H_Max

Atten 30 dB

#VBW 100 kHz

Mkr1 716.000 8 MHz
-38.735 dBm

Stop 716.300 0 MHz

7.5_OBE_UL_698-716MHz_H_PreAGC
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d ‘I\/\A'ATesting the Future
LABORATORIES, INC.

e

e

Agilent 10:10:50 Nov 19, 2015 R L

Mkr1 697.999 5 MHz
Alten 30 dB -36.182 dBm

S

Stop 698.000 0 MHz
#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_Max

ey

Swp

b

Agilent 10:10:07 Nov 19, 2015 R L

697.999500 MHz
-37.235 dBm

Mkr1 697.999 5 MHz
Aiten 30 dB -37.235 dBm

B i S A iRl |

Stop 698.000 0 MHz
#VBW 100 kHz

7.5_OBE_UL_698-716MHz_L_PreAGC
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‘IWVATesting the Future

LABORATORIES, INC.

e
S

Agilent 10:19:34 Nov 19, 2015

Atten 30 dB

#VBW 100 kHz

R L

Mkr1 787.007 6 MHz
-32.160 dBm

Stop 787.300 0 MHz

7.5_OBE_UL_776-787MHz_H_Max

b
e

Agilent 10:18:39 Nov 19, 2015

Atten 30 dB

#VBW 100 kHz

R L

Mkr1 787.007 6 MHz
-36.405 dBm

Stop 787.300 0 MHz

7.5_OBE_UL_776-787MHz_H_PreAGC
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‘IWVATesting the Future

LABORATORIES, INC.

3= Agilent 10:17:11 Nov 19, 2015 R L

Mkr1 775.999 5 MHz
Alten 30 dB -28.223 dBm

Stop 776.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_L_Max

2 Agilent 10:16:21 Nov 19, 2015 RL
Mkr1 775.999 5 MHz
Atten 30 dB -37.514 dBm

Stop 776.000 0 MHz

#VBW 100 kHz

7.5_OBE_UL_776-787MHz_L_PreAGC
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‘I\/\A'ATesting the Future

LABORATORIES, INC.

= Agilent 10:07:20 Nov 19, 2015 R L

Mkr1 849.000 0 MHz
Alten 30 dB -27.319 dBm

Stop 849.300 0 MHz

#VBW 300 kHz

7.5_OBE_UL_824-849MHz_H_Max

32 Agilent 10:06:14 Nov 19, 2015 R L
Mkr1 849,000 0 MHz
Atten 30 dB -31.220 dBm

$_—
= i

A
VA T A AR A AN A A A A A A S e A P e

Marker
swp | 849.000000 MHz
-31.220 dBm

Stop 849.300 0 MHz

#VBW 300 kHz

7.5_OBE_UL_824-849MHz_H_PreAGC
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‘I\/\A'ATesting the Future

LABORATORIES, INC.

3= Agilent 10:04:45 Nov 19, 2015 R L

Mkr1 823.998 5 MHz
Alten 30 dB -28.421 dBm

B o
TN
,./\/‘\_/V'\_J\/"\/"\/\.I/\__’\_A/\ru\/\/"\’\/V\,u‘m\-/—/v\\f'\f‘--""\f""\/\'\/v'\"\f\-’\

Stop 824.000 0 MHz

#VBW 300 kHz

7.5_OBE_UL_824-849MHz_L_Max

32 Agilent 10:03:52 Nov 19, 2015 RL
Mkr1 823.998 5 MHz
Atten 30 dB -31.364 dBm

g
" PRy A
A Lt D il e W e A N AN

Marker
swp | 823.998500 MHz
-31.364 dBm

Stop 824.000 0 MHz

#VBW 300 kHz

7.5_OBE_UL_824-849MHz_L_PreAGC
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d ‘I\/\A'ATestinQ the Future
LABORATORIES, INC.

3= Agilent 09:57:14 Nov 19, 2015 R L

Mkr1 1.755 000 GHz
Alten 30 dB -33.382 dBm

Center 1.752 500 GHz Span 11 MHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pts)

RMS Resu ‘_Sarag;req Cliset Ref BW dBc Lower 4gm
Carrier Power, 3.000 MHz 1.00 :

1762a8m100/ 2000 MHz 1.000 M
500000 MHz 5.000 MHz 1.00

7.5_OBE_UL_1710-1755MHz_H_Max

2 Agilent 09:56:32 Nov 19, 2015 RL
Mkr1 1.755 000 GHz
Atten 30 dB -33.482 dBm

Cenfer 1.752 500 GHz Span 11 MHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pts)

RMS Results Freq Clisst Ref BW dgc  Lower dgc  Upper
= q
Carrier Power 3.000 MHz 1.00 -49.46 -32 4521

17.1308ml . [ 9012.000m1z GH: 1000 1 -47.38

£ 00000 MH» £5.000 MHz 1.000 MHz - ¥ b
500000MH233 487" (it ;

7.5_OBE_UL_1710-1755MHz_H_PreAGC
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